Eastman

THE EASTMAN ©

On-Line Marking System

Service Manual
68-26186

Please read completely before attempting to operate your
new On-Line Marking System.

/N\WARNING

This machine is equipped with a very sharp
Marking Tool. Keep hands, arms, and hair
away from the knife area at all times.

Misuse of this machine or failure to follow all
safety instructions on this machine and in the
instruction manual may result in serious
personal injuries.

Eastman’

Over a Century of Cutting Expertise

FormE-531



Eastman

Table of Contents

General Safety Precautions ............cccccoevveiiiiiicneens 3 FAMILIARIZATION ..o 8
Safety Information ..o, 3 On-Line Marking System ........ccccccceeeeeeienniiiiiis 8
INSTALLATION L.ttt 4 Pictorial Index On-Line Marking System...................... 9
On-Line Marking System Installation........................ 4 Operators Side Frame Assembly ..............cooeeieiiineee 10
Data, Power & Pneumatic Connection ..................... 4 Non-Operators Side Frame Assembly .............ccc...... 12
OPERATION ...ttt 4 Main Tube Assembly ... 14
Automatic Operation .............ooveveiiiiiiiiiiiiiieieeeeeee 4 Roller Tube Assembly ... 15
Manual OPeration ...........cccceeeeeeiiiiiis e 4 Y-Car Assembly ... 16
Main Mode (Menu Selection) ............ccccccvivviiiiennnn. 5 Tool Head ASSembIy ..........uvviiiiiiiiiiii e 18
Manual Mode (Menu Selection) ............ccccvvvvvvieenneen. 5 Flaw Marking Tool Assembly ...........ccccocviiiiiiiiiiiienee. 19
Manual Mode Home Motor Menu (Menu Selection) . 5 Lockout/Tagout Filter Assembly ...........ccccviiiiiiiienen. 19
Parameters Mode (Menu Selection) .................ceeee... 5 Optional: Front Display Panel Side Frame Assembly 20
Calibration Mode (Menu Selection) ...............ccceeeees 6 Electrical Diagram Blue Print No. (31-9000-24) ...... 22
OPERATING ADJUSTMENTS ....cooiiiiiiiiiiiieeeeeee 6 Pneumatic Diagram Blue Print No. (91-26050) ....... 23
Stroke DEPLh .....vveeeiiiiec 6 TECHNICALDATA ..ottt 24
Flaw Marking Blade Depth ............ccoooiiiiiiiiiiiiiiiee 6
MAINTENANCE ......cooiiiiiiiiiie it 6
Changing the Marking ToOl ............ccccceeiiiiiiiiiies 6
LUBFCALION ...eeiiiiiiiiccce e 6
IMPORTANT

The purchaser must instruct all operators on the proper use of this equipment. All standard industrial safety
measures and equipment should be provided to protect the operator. Operators must be cautioned thatimproper
or careless use of this equipment may cause personal injury. If you do not have qualified operators to instruct
new persons, contact your EASTMAN sales representative or EASTMAN factory direct.

Electrical connections and servicing to this equipment should be made by a qualified electrician who is familiar
with applicable codes and regulations. Disconnect this equipment from electrical power source before
proceeding with any disassembly for adjustment or repair.

Your Eastman On-Line Marking System is designed to operate at a high rate speed. All personnel should be
instructed to wear safety glasses and stand well clear of the On-Line Marking System when in operation.

2 FormE-531



Safety Information

Throughout this manual, safety information is presented by
the use of the terms WARNING, CAUTION, and NOTE. These
terms have the following meanings:

AWARNING

A warning contains critical information regarding
potential safety hazards that can occur during proper
use or misuse of the machine. Failure to follow these
procedures may result in serious personal injury to
the user.

CAUTION

A caution contains instructions for the use or main-
tenance of the machine. Failure to follow these pro-
cedures may result in damage to the machine.
Supplementary information may be given in a Note.

ELECTRICAL HAZARD

An electrical hazard calls attention to a procedure,
practice, or the like, which, if not correctly performed
or adhered to, could result in personal injury. Do
not proceed beyond an Electrical Hazard.

General Safety Precautions

A WARNING

This machine is equipped with a powerful tool head
marking assembly. Keep hands, arms, and hair
away from assembly at all times. Safety gloves,
glasses, and appropriate clothing may prevent seri-
ous personal injuries.

Disconnect the power supply to the machine when
it is not in use or during routine maintenance, in-
cluding cleaning and lubrication.

The purchaser must instruct all operators in the
proper use of the machine according to the instruc-
tions in this manual. This training must include in-
struction on the potential safety hazards arising from
the use or misuse of the machine. In addition to
such training, the purchaser should provide written
work instructions as necessary to ensure correct
use of the machine for specific cutting and spread-
ing applications.

Safety and Indemnification

During the life of the machine, the purchaser agrees
to provide to all machine users (including its own
employees and independent contractors) all relevant
safety information, including warning labels and in-
struction manuals. The purchaser also agrees to
maintain the safety features and working condition
of the machine, and to adequately train all users in
the safe use and maintenance of the machine. The
purchaser agrees to defend, protect, indemnify, and
hold Eastman Machine Company and its subsid-
iaries harmless from and against all claims, losses,
expenses, damages, and liabilities to the extent
that they have been caused by the purchaser’s fail-
ure to comply with the terms and instructions of
this manual.

Do not modify this machine or disable safety fea-
tures. Unauthorized modification may result in se-
rious personal injuries to the user. Electrical con-
nections to this machine must be made by a quali-
fied electrician familiar with applicable codes and
regulations.

Safety labels must be kept clean and legible at

all times. Call the Eastman Machine factory to
order replacement labels.

Eastman

Over a Century of Cutting Expertise

FormE-531



Eastman

The On-Line Marking System is shipped with a kit contain-
ing parts and special tools necessary for proper setup and
operation. To getthe best performance, familiarize yourself
with all the functions and adjustments of this equipment.
Before any operation can take place, itis important that you
carefully read and follow the instructionsin this manualinthe
same sequence in which they are presented.

INSTALLATION

On-Line Marking System Installation

The On-Line Marking System weighs approx. 1851bs. (84
Kg.)uncrated. Wooden braces are secured along the under-
side of the main tube for fork lift arm clearance only. Forklift
arms should be placed under the frame when machine is
lifted. Remove wood braces when machineisinfinallocation.

Modify the mounting structure as shown. Place the On-Line
marking system onto the structure. Mountthe roller assem-
bly to the structure. Check for machine squareness and
secure with mounting hardware provided.

Data, Power & Pneumatic Connection

All connections are made on the lower entry pan onthe non-
operator side of the machine. Verify connector locations as
shown on page 11.

Check voltage rating of power cord with electrical rating
stamped on the serial number plate. If compatible, connect
cord to mating power feed connector on the non-operator
side frame.

Note: Voltage varying more than 10% (11v for 110 volt
machine, 22vfor 220 volt machine) may damage your

system's electronics.

EXISTING STRUCTURE
?DITBY] t63"f,‘\P HOLES REQUIRED FOR MOUNTING

A <

OPERATION

WARNING

Keep hands and loose objects away from Roller
Tube Assembly.

Tostopthe On-Linmat any pointduring

operation, either:

-Push Main Power button (Red) (operator side).
-Pushthe Emergency Stop Button (Red) Non-Operator
side).

Automatic Operation

The On-Line Marking System is design to automatically
mark material as a flaw passes under the gantry. When a
flaw is identified, a location signal is sent to the PC control
panel. The PC control panel locates the tool head over the
flaw position and marks the flaw. To run in automatic mode
go to the main menu and select run. See Main Mode
Section.

Manual Operation

Manual operation allows the operator to move the tool head
and actuate the marking tool up and down. Torunin manual
mode go to the main menu and select stop. Go to manual
mode and select as desired. See manual mode section.

3/8-16 TAP HOLES REQUIRED FOR MOUNTING
8%1TF§ED ON TUBE STRUCTURE

—— 400

50—=]

375
#10.32UNC B TAP
000 ! _ / {8} PLACES

TYP.

/ 1 f‘

) 4,000
L0
e 1

114.77

(TYP)

4038

Installation Diagram

SFCOTIIN A=A

FormE-531



Main Mode (Menu Selection) Manual Mode Home Motor Menu (Menu Selection)

e rLavimark

© Manual

Flaws In Queue: 0
Next Flaw: NONE ® Manual
RUN sToP
Flaws Marked: 0
Flaws Skipped: 0
) @ Parameters
® Parameters

Flaw System Stopped

_ @ Calibration
@ Calibration

Reference Position Data:
Reference Position Data:

EXTRUDER LINE: [X:NOT SYNCHED MARKING HEAI
EXTRUDER LINE: X:NOT SYNCHED MARKING HEAD:

Mode: Manual
Tool Down: Manual Moves Disabled until Tool is Raised

System Messages

System Messages

Manual Mode (Menu Selection) Parameters Mode (Menu Selection)

e FLAwMARK

Marking Head Motor: Flaw System:

Velnciiy: [emis) X-OffSet: [cm}
acceteration: I (0 -oftset: [N c
Catitration: IKAEERRRN (stcpsim) Catitration: XTI stepsiom) & Manual
szwmm: [em) Mark Lengm:[cm]

Flaw Data File:
[N flaw 23,6t Location: CACOMEXPIDEBUGY

® Main

@ Manual

© Parameters

@® Parameters

@ Calibration

_ "o

Reference Po: Data:

Reference Position Data:

EXTRUDER LINE: X: NOT SYNCHED MARKING HEAD:

EXTRUDER LINE: :NOT SYNCHED MARKING HEAD:

Mode: Parameters

Mode: Manual
I Tool Down: Manual Moves Disabled until Tool is Raised

System Messages

System Messages

Eastman

Over a Century of Cutting Expertise

FormE-531 5



Eastman

Calibration Mode (Menu Selection)
new.

Marker Calibration
This Calibration is dene te insure proper
placement of the mark during the marking 1000.123
operation.
1) Place afull length piece of material
under the marking station
2y Press Run Calibration on the touch
screen display
@ Caution: Marking Station will begin
calibration sequence

Marking Station

Marldng Station will move

1
to create marks on material. 1

Reference Position Data:

EXTRUDER LINE: [X: NOT SYNCHED MARKING HEAD: [¥:-132.49 cm

OPERATINGADJUSTMENTS

Stroke Depth
Proper stroke depth must be maintained for maximum
marking tool life. Damage can resultif marking tool contacts
the roller tube.

To adjustthe stroke depth, relieve the air pressure fromthe
system. Pressthe adjusting dial located on the top of the air
cylinder to its down position. Measure the gap as shown.
Turnthe cylinder adjustable stop clockwise to increase gap
and counter clockwise to decrease gap.

Tool Holder O

N

MATERIAL WF.O’I
FLOW — — A{;

Flaw Marking Blade Depth

The flaw marking blade depthis determined by the size of the
required mark. Testing will yield the best results. To adjust
size of mark; add depth shims to decrease size of mark and
remove depth shimstoincrease size of mark. Referto page
17 for illustration.

Tool Holder j
\ Depth Limit
Depth Shims N Block
. N Marking Tool
Material /
Marking Depth
yd
Material \ 1 7 Vr
Flow . ‘T
MAINTENANCE

The On-Line Marking System has been designed for main-
tenance free operation exceptas noted. Periodic cleaning of
your system is assumed.

Changing the Marking Tool

The Marking Tool is design for many hour of extended use.
Experimentation with your specific material will yield the
blade life. Examine the marks on you material periodically.
As the marks begin to deteriorate, change the blade as
shown. Note: The blade cutting edge must be installed as
shown.

Tool Holder

MATERIAL
Marking Tool FLOW
Blade 2

Retaining Plate

~__ Blade Cutting Edge
this side.

Lubrication
See Chart

FormE-531



Lubrication Chart

2000 (2) 1)
7N

S —2

- N\

Maintenance
Frequency

Gantry Main Tube

Tool Head

Machine Tool | Y-Car |Gantry| Toal

Component Rail Rail

Nature Action

of Action “\Point 1 2 3 4

Clean & Lube 8 50

Replenish 2000 | 2000

Libricant Mobil: Mobil: Loctite:

Designation NLG1 Grade 2 |SAE 10 Krytox PFPE Lubricant
Moblith AW-2 |Non-detergent|  mfg# 29711

Vactra No. 1
Eastman No. 67-26324 67-26325 67-26009

Eastman

Over a Century of Cutting Expertise

FormE-531



Eastman

FAMILIARIZATION

Material Flow
Direction

Data, Power
& Pnuematics
Entry Point

=

On-Line Marking System

1. Entry Point- Data, Power, & Pneumatic Entry Point.

2. Emergency Stop- Activates powerto all circuits. Pull on
or Push off. Push in to stop machine motion.

3. Maximum Stroke Dial- Sets the maximum stroke of

marking tool. Adjust stroke with .01 clear- 10

ance betwe_en roller and marking tool. Turn Hidden Keyboard
dial clockwise to reduce stroke or counter-
clockwise to increase stoke.

Y-Car Assembly-Movestool across to marking location.

Control Panel- Touch screen interface for machine

operation.

6. Emergency Stop- Activates powerto all circuits. Pull on
or Push off. Push in to stop machine motion.

7. Computer Power Switch- Activates power to com-
puter. Turn selectorto ON position to activate
computer power.

8. Marking Tool- Tool used to mark flaw location. See
maintenance section for proper depth limit
setting.

9. Roller Tube-Rollertube supports material during mark-
ing process. Note: Marking tool should note
contact this tube.

10.Hidden Keyboard & Mouse Pad- Required for initial
setup. Remove cover for access.

and Mouse Pad

o s

8 FormE-531



Pictorial Index
On-Line Marking System

Non-Operators
Side Panel Assembly
Page 12

Main Tube
Assembly
Page 14

Tool Head
Assembly

Page 18 Y-Car
Assembly

Roller Tube
Assembly
Page 15

Flaw

Marking Tool
Assembly
Page 19
YourOn-line Marking System has been carefully designed
to provide many hours of trouble-free operation. The compre-
hensive exploded parts illustrations have been carefully Operators
prepared to enable you to easily order replacement parts. Side Panel Assembly
Replacement parts for this machine may be ordered through Page 10
your nearest Eastman representative or directly from the
factory. Optional: Front
. . Panel Display
Note: Please specify the model, serial number, and Voltage Page 20
of your machine when ordering parts for faster, more efficient
service.

Eastman

Over a Century of Cutting Expertise

FormE-531 9



Eastman

Operators Side Frame Assembly

68-26194

ITEM PARTNO. DESCRIPTION

TY.

11-00023 KeyBoard & Mouse
54-26903 PivotPanel Mount
54-C0334 Panel Support
90010001  NylonWasher

333-34-8z Screw, Button Hd. 1/4-20x 1/2
PM-11465  Spring Washer
333-102-8 Screw, ButtonHd. #10-32x1/2

E-120 Chain
9144-001 Quick Release Pin
211-34 Elastic Stop Nut, 1/4-20

54-26885 Control Panel
10-26076 Computer, PanelPC

335936 Screw, SocketHd. #8-32x3/8
332936 Screw, FlatHd. #8-32x3/8
31-26012-3  Emergency Stop Switch
91-26011-1  Decal,Emergency Stop

R RBEBREBo0owm~vwo o wN -

31-00828 Selector Switch, 22m
31-00831 ContactBlock, N/O

BN RPNRPRPPRPPRPORMPEPERNERERPNONNNNEREEQO

54-26882 Bracket, Mounting

18 91-26051 Decal, Main Power

19 670-224 Locking O-Ring

20 54-26896 Mounting Bracket, Power Supply

21 332-86-4 Screw, FlatHd. #6-32x1/4

22 335938 Screw, SocketHd. #8-32x1/2

23 335938 Screw, SocketHd. #8-32x1/2 10
24 54-C0306 CoverBlocks 5
2 54-26598 Mount, Shock Absorber 1
26  67-26402 Rubber Bumper, Absorber 1
27 33593-20  Screw, SocketHd.#8-32x1-1/4 1
28 331-38-16  Screw,HexHd.3/8-16x1 3
29  402-38 Washer, Lock 3/8 3
30 41038 Washer, Flat3/8 3
31 331-38-12  Screw,HexHd.3/8-16x3/4 3
3P 402-38 Washer, Lock 3/8 3
3B 410-38 Washer, Flat3/8 3
A 1
3 1

54-26883 Side Plate, Operator Side

Item numbers are for reference only.
Please Specify PART NUMBER when
ordering replacement parts.

948

88

SEREGRE/ES

SR

BRBBBEIFHE BRBA

ITEM PARTNO. DESCRIPTION

11919 Grounding Tab

318-86-4 Screw, PanHd. #6-32x 1/4
31-00900-1 Opto22Board, Universall/O
402-060 Washer, Lock#6

313-86-16  Screw, Round Head#6-32x 1
31-00903 Opto-InputModule, G41
31-00906 Opto-OutputModule, G40
11-00038 USB Quadrature

402-080 Washer, Lock#8

313-93-6 Screw, Round Hd. #8-32x 3/8
31-00739-6  DinMounting Rail

402-010 Washer, Flat#10

313-102-6  Screw,RoundHd.#10-32x3/8
31-27016 110vReceptacle, Din Mount Style
313-86-8 Screw, Round Hd. #6-32x 1/2
402-060 Washer, Lock#6

313-86-8 Screw, Round Hd. #6-32x 1/2
402-060 Washer, Lock#6

31-27004 Power Supply, 15v/5v/24v
31-27004-2 Mounté& Cover, Power Supply
31-27015 Power Supply, 24v/6a Smart Motor
410-44 Washer, Flat1/2

402-44 Washer, Lock1/2

331-43-16  Screw,HexHd.1/2-13x 1
333-93-8S  Screw, Button Hd. #8-32x 1/2
409-93-1 Finish Washer, #8

54-26886 Front Cover, Flaw Marker
91-26026 Decal, Voltage ID

91-26052 Decal, Flaw Marker

Please Specify machine voltage and
complete serial number when ordering
replacement parts.

_|
=<

PRrPOOOOMPRMRPRPRPOORAERNMNNMMNNNENMNNDNRERERERPNMNREBDEDNDEQO

10

FormE-531



Eastman

Over a Century of Cutting Expertise

FormE-531 11



Eastman

Non-Operators Side Frame Assembly

68-26195
ITEM PARTNO. DESCRIPTION QTY.
1 333938S  Screw,ButtonHd.#8-32x1/2 5
2 409931 Finish Washer, #8 5
3 54-26887 Back Cover, Flaw Marker 1
4 91-26052 Decal, Flaw Marker 1
5 91-26026 Decal, Voltage ID 1
6  91-26053 Decal, EntryPan 1
7 333864 Screw, ButtonHd. #6-32x 1/4 4
8  67-01005 Screw, Lock Stud, Hex 2
9 333864 Screw, ButtonHd. #6-32x 1/4 4
10 335936 Screw, SocketHd. #8-32x 3/8 4
1 54-26904 Entry Pan, Non-Op. Side 1
12 100-17-1 Bulk Hd. Union, 1/4" Tube 1
13 31-26012-3 Emergency Stop Switch 1
14 3351026  Screw, SocketHd#10-32x3/8 4
15 54-26828 Bracket, Stop Switch 1
16 91-26011-1 Decal, Emergency Stop 1
17 54-C0306 CoverBlocks 5
18 54-26884 Side Plate, Non-Op Side 1
19 335938 Screw, SocketHd. #8-32x1/2 10

Item numbers are for reference only.
Please Specify PART NUMBER when
ordering replacement parts.

ITEM PARTNO.

54-26598
67-26402
335-93-20
331-38-16
402-38
410-38
331-38-12
402-38
410-38
54-26882
410-44
402-44
331-43-16
335-93-8
54-C0435
54-C0318
335-93-8
54-C0320-1
335-34-20
100-12-6

BBUABHRRIBREYEBBNBHRRBRERS

A/R-AsRequired

DESCRIPTION
Mount, Shock Absorber
Rubber Bumper, Absorber
Screw, SocketHd. #8-32x1-1/4
Screw, HexHd. 3/8-16x 1
Washer, Lock 3/8
Washer, Flat3/8
Screw, Hex Hd. 3/8-16 x 3/4
Washer, Lock 3/8
Washer, Flat3/8
Bracket, Mounting
Washer, Flat1/2
Washer, Lock1/2
Screw, HexHd. 1/2-13x 1
Screw, SocketHd. #8-32x1/2
Support, E-Chain
E-Chain Connecting Plate
Screw, SocketHd. #8-32x1/2
Cable Clamp Strain Relief
Screw, SocketHd. 1/4-20x 1-1/4
1/4" AirLine

Please Specify machine voltage and
complete serial number when ordering
replacement parts.

QTY.

NFR,PBAAPFRPNEAEEBRPRPOWOWLWOWWWWEFEFPEP

z
Py

12

FormE-531



() 1/4" AIR LINE 100-10-6

RSOFPLY TN
eS|

@ so»soD o@o
S ETHERNETIN
CONNECTOR LOCATIONS

Eastman

Over a Century of Cutting Expertise

FormE-531 13



Eastman

Main Tube Assembly

ITEM PARTNO. DESCRIPTION QTY.
68-26193 1 67264702  E-chainDivider 2
2 67-26470 E-chain (sold by the foot) 10
3 333996 Screw, Button Hd. #10-24-3/8 2
Please Specify machine voltage and 4 67-26470-1  E-chainMounting Bracket (Pairof) 1
complete serial number when ordering 2 2232-2;1;18721 ECTV\S BUHSO_“":d- 3/4-828/;( 172 ‘i
- - elly Pan, Single Car Style
replacement parts. 7 33221028 Screw,FlatHd.#10-32x1/2 2
8 54-26807 Cam,Home Limit 1
9 54-26719 Main Tube Weldment 1
ltem numbers are for reference only. ]12 ?,4,352-2?2%)2 i;;i"t‘]’hse%‘i';?;gd- #6-32x3/4 ef
Pleas_e Specify PART NUMBER when 12 3353412  Screw, SocketHd 1/4-20x3/4 10
ordering replacement parts. 13 54-C0411-MS Y-RackSupport 1
14 67-12990-1-MS GearRack 1
15  333-86-16 Screw, Button Hd. #6-32x 1 40
18 16 67-C0220-MS Linear Rail Support 2
74 17 67-C0219-MS LinearRall 2
18 3331024  Screw,ButtonHd.#10-32x1/4 2
19  100-10-6 1/4" Air Line Tubing AR
|| e, AIR - As Required
2

MS-Machine Size

1/4" Air Line 100-10-6

14 FormE-531



Roller Tube Assembly

68-26201
ITEM PARTNO. DESCRIPTION QTY.
1 3323612  Screw,FlatHd.5/16-18x3/4 2
2 54-26906 Mounting Plate, Roller Tube 2
3  SY-10232  RollerStud 2
4 411482 Washer, Fiber 1/16 thk. 4
5 9020-0202  Bearing, Roller Tube 2
6 CHTW-2064 EndPlug,Roller Tube 2
7  391-6-6 Rivet 6
8  54-26905 Roller Tube 1
9 335-102-12  Screw, SocketHd.10-32x3/4 8
10 410010 Washer, Flat#10 8
11 402010 Washer, Lock#10 8

Please Specify machine voltage and
complete serial number when ordering
replacement parts.

Item numbers are for reference only.
Please Specify PART NUMBER when
ordering replacement parts.

Eastman

Over a Century of Cutting Expertise

FormE-531

15



Eastman

Y-Car Assembly

68-26198

ITEM PARTNO.

DESCRIPTION

QTY.

1 100-13-7 Elbow, 1/8 npt, 1/4 Push-on 3
2 313-81-20  Screw,RoundHd.#4-40x1-1/4 2
3 402040 Washer, Flat#4 2
4  100-18-33  SolenoidValve, 1/8 npt 1
5 313-86-20  Screw,RoundHd.#6-32x1-1/4 2
6  402-060 Washer. Lock#6 2
7 111167 Switch Cover 1
8 3100921 Switch, In-line Roller, spdt 1
9 332-102-8  Screw, FlatHd.#10-32x1/2 2
10 54-26807 Cam, Home Limit Switch 1
11  333-102-4  Screw,ButtonHd.#10-32 x1/4 2
12 67-26470-1  E-chainMounting Bracket 1
13 54-26881 Bracket, Limit Switch Adjust 1
14 335-102-4  Screw, SocketHd.#10-32x1/4 2
15 CH-72 Nut Plate, Limit switch 1
16 335938 Screw, SocketHd. #8-32x1/2 4
17 402-080 Washer, Lock#8 4
18 54-26880 ComponentTray 1
19 54-26721 Main Plate, Y-car 1
20 21193 Nut, Elastic Stop #8-32 4
21 342933 Setscrew, #8-32x 3/16 2
2 54-D0214 Pulley, 159, 5mm Pitch 1
23 54-26799 Shaft Extension, Servo Motor 1
24 342-102-4  Setscrew,#10-32x1/4 1
2 54-26860 Gasket, Shock Mount 1
26  31-26345 Servo Smart Motor 1

Item numbers are for reference only.
Please Specify PART NUMBER when
ordering replacement parts.

ITEM PARTNO.

BREGREHE/VAESEBBUBRRYBIBRBBEBYN

BEEs

402-080
335-93-12
335-93-10
532-4-12
54-26566
54-26724
342-86-4
67-00520
411-38-1
67-06818
335-102-8
335-93-20
67-26402
54-26598
335-93-10
54-26723
335-93-14
54-26725
54-26560
342-102-4
532-4-12
67-26476
67-26563
54-26722
91-26050
100-10-6

DESCRIPTION
Washer, Lock#8
Screw, SocketHd. #8-32x 3/4
Screw, Socket Hd. #8-32x5/8
Pin, 1/8x3/4
SpurGear, 18 Tooth
BacklashPlate
Setscrew, #6-32x1/4
Bearing, 3/8id.x 7/8 od.
Washer, Fibre 3/64 Thick
Pillow Block Bearing
Screw, SocketHd. #10-32x1/2
Screw, #8-32x1-1/4
RubberBumper
Mount, Rubber Bumper
Screw, SocketHd. #8-32x5/8
Side Plate, Right
Screw, SocketHd. #8-32x 7/8
Cross Plate, Backlash
Pulley, 72 Groove
Setscrew, #10-32x1/4
Pin,1/8x3/4
Belt, 5mmx15mm, 100tooth
Drive Shaft, Y-car
Side Plate, Left
Decal, Pneumatic
1/4" Air Line Tubing

Please Specify machine voltage and
complete serial number when ordering
replacement parts.

QTY.

-bl—\l—‘l—‘l—‘I—‘I—‘I—‘NO’I—‘ODNNNBAOONNNI—‘I—‘@##

16

FormE-531



o]

il

~— 275" —=—

.47“ —5 e

PULLEY & GEAR PINNING LOCATION

O 1/4" AIR LINE 100-10-6

Eastman

Over a Century of Cutting Expertise

17

FormE-531



Eastman

Tool Head Assembly

ITEM PARTNO. DESCRIPTION QTY.
17 206-37 Nut, HexJam 5/16-24 1
18 54-26729 ToolHolder 1
19 67-26468 Quick Change Pin 1
20 335866 Screw, SocketHd. 2
21 410-060 Washer, Flat#6 2
22 54-26733 Oil Pad 1
23 341-3-16 Screw, SocketHd. M3x16mm 4
24 54-26727 Bearing Rall 2
25 67-26983 Bearing Block 2
26 33593-10  Screw, SocketHd.8-32x5/8 6
271 54-26726 Mounting Plate, Main 1
28 341-4-12 Screw, SocketHd. M4x12mm 8
29 91-26054 Decal, Veneer Scale 1
0 236C1-171  Label,Caution 1

68-26196
ITEM PARTNO. DESCRIPTION QTY.
1  355-44-6 Screw, Shoulder Type 4
2  67-26529 Guard, Marking Tool 1
3 54-26888 Cover, Marking ToolHead 1
4 409-99-1 Washer, Black 4
5 333-102-8S Screw,ButtonHd.10-32x1/2 4
6 3351026  Screw,SocketHd.10-32x3.8 1
7 54-26698 StopLock Nut 1
8  54-26695 Adjustable Stop 1
9  54-26697 Bumper, Cylinder Stop 1
10 54-26696 Hard Stop 1
1 342933 Setscrew, 8-32x3/16 1
12 27-26034 Cylinder, Double Rod 1
13 100-13-7 Male Elbow, 1/8 npt, 1/4 Tube 2
14 54-26728 Cylinder Mount 1
15 54-26152 Nut, Hex 5/8-18 1
16 335-102-10 Screw, SocketHd. 10-32x5/8 4

18

FormE-531



Flaw Marking Tool Assembly

68-26200
ITEM PARTNO. DESCRIPTION QTY.
1 335-102-10 Screw, SocketHd.#10-32x5/8 1
2  54-26894 Retaining Plate 1
3 54-26893 Marking Blade 1
4 5426892  Marking ToolHolder 1 MATERIAL
5 9002002  DepthShims,.005 Thick 9 FLOW
6 5426895  DepthLimitBlock 1 2
7 335102-8  Screw, SocketHd.#10-32x1/2 1 -
DEPTH
SHIMS
> 5
Lockout/Tagout Filter Assembl
9120-893 ° 4 i
ﬁp@’ 9
ITEM PARTNO. DESCRIPTION QTY. mé
1  100-11-3 Connector, Male 1/4npt 1 =
2 100181  Valve, MainShut-off 1 —(A)
3 100143  Tee,Street 1 B A@?@
4  100-11-4 Quick Disconnect, Female 1/4 npt 1
5 100191  Nipple,Close 1/4npt 1 7
6 100-18-2 Regulator, Filter 1
7  100-11-2 Connector, Male 1/4 Tube, 1/4npt 1
8 100-199 Mounting Bracket 1 N 6
9 333348 Screw, ButtonHd. 1/4-20x 1/2 2
AUx. 4
SUPPLY
OUT  ( )1/4" AIR LINE 100-10-6
Eastman

Over a Century of Cutting Expertise

FormE-531

19



Eastman

Optional: Front Display Panel Side Frame Assembly

68-26194-1
ITEM PARTNO. DESCRIPTION QTY.
1 1100023 KeyBoard & Mouse 1
2 54-26903-1 PivotPanel Mount, Front Display 1
3 54-26908 FrontMount Panel Support 2
4 90010001  NylonWasher 2
5 333-34-8z  Screw,ButtonHd. 1/4-20x1/2 2
6 PM-11465  SpringWasher 2
7  333-102-8  Screw,ButtonHd.#10-32x1/2 1
8 E120 Chain 1
9  9144-001 Quick Release Pin 1
10 211-34 Elastic Stop Nut, 1/4-20 2
11 54-26885 Control Panel 1
12 10-26076 Computer, PanelPC 1
13 335-93-6 Screw, SocketHd. #8-32x 3/8 4
14 332936 Screw, FlatHd. #8-32x 3/8 6
15 31-26012-3 Emergency Stop Switch 1
16 91-26011-1 Decal, Emergency Stop 1
17 31-00828 Selector Switch, 22m 1
31-00831 ContactBlock, N/O 1
18 91-26051 Decal, Main Power 1
19 670224 Locking O-Ring 2
20 54-26896 Mounting Bracket, Power Supply 1
21 332-86-4 Screw, FlatHd. #6-32x 1/4 2
2 335938 Screw, SocketHd. #8-32x 1/2 4
23 335938 Screw, SocketHd. #8-32x 1/2 10
24 54-C0306 CoverBlocks 5
2 54-26598 Mount, Shock Absorber 1
26  67-26402 Rubber Bumper, Absorber 1
27 3359320  Screw, SocketHd.#8-32x1-1/4 1
28 331-38-16  Screw,HexHd.3/8-16x1 3
29  402-38 Washer, Lock 3/8 3
0D 410-38 Washer, Flat3/8 3
31 331-38-12  Screw,HexHd. 3/8-16x3/4 3
32 402-38 Washer, Lock 3/8 3
3B 410-38 Washer, Flat3/8 3
34 54-26882 Bracket, Mounting 1
b 54-26883 Side Plate, Operator Side 1

ITEM PARTNO. DESCRIPTION QTY.
¥ 11919 Grounding Tab 1
37 318864 Screw, PanHd. #6-32x 1/4 2
38 31-00900-1 Opto22Board, Universall/O 1
30 402-060 Washer, Lock#6 4

313-86-16  Screw, Round Head#6-32x 1 4
40  31-00903 Opto-InputModule, G41 2
41 31-00906 Opto-OutputModule, G40 1
42 11-00038 USB Quadrature 1
43 402-080 Washer, Lock#8 2
44 313936 Screw, Round Hd. #8-32x 3/8 2
45 31-00739-6  DinMounting Rail 1
46  402-010 Washer, Flat#10 2
47 3131026 Screw, RoundHd.#10-32x3/8 2
48  31-27016 110vReceptacle, Din Mount Style 2
49  313-86-8 Screw, Round Hd. #6-32x 1/2 4
50 402060 Washer, Lock#6 4
51 313-86-8 Screw, Round Hd. #6-32x 1/2 3
52 402-060 Washer, Lock#6 3
53 31-27004 Power Supply, 15v/5v/24v 1

31-27004-2 Mount& Cover, Power Supply 1
5 31-27015 Power Supply, 24v/6aSmartMotor 1
5 41044 Washer, Flat1/2 4
5  402-44 Washer, Lock1/2 4
57/ 331-43-16  Screw,HexHd.1/2-13x1 4
58  333-93-8S  Screw,ButtonHd.#8-32x1/2 5
59  409-93-1 Finish Washer, #8 5
60 54-26886-1 FrontCover, FrontDisplay 1
61 91-26026 Decal, Voltage ID 1
62  91-26052 Decal, Flaw Marker 1

20

FormE-531



Eastman

Over a Century of Cutting Expertise

FormE-531 21



Eastman’

Black | 4 L2 HITE

2 | BLACK

GREEN

4 | wHITE

ﬁ aca

= GREEN

— GREEN

h

AC POWER IN
15v.

AlR
SUPPLY

NETWORK
CONNECTION

INPUT
SYNC PULSE

DBISM
ENCOTER INPUT

PANEL PC CONNECTIONS

= e @ o O ()
come e LPT

CROSS TUBE

PANEL PC P/N10-26076

E-STOP
BLack | Kt 2 HITE
BLACK 2 | BLack
e m M s
GREEN M GREEN

-
>
z
a
o
=
<
17}
<

ERN-NI S CTatoTaral
3 vELLOW 229

5. BLACK

]
[

5
1

FXTIP 7017976 ST T

TN _70-02926 (SJ0 18737

RED

) ock

Ly

WHITE/BLUE

©

[BROWN/WHITE \;
IWHITE/BROWN g

2.0.5)

(DS

@0,

CONNECTOR PAN

NON-OPERATOR SIDE

TR _T00=10=6

NETWORK_TAT

YNC 7U=U3U0T (BET JEN 9467

OPTO MODULES

Y-CAR ASSEMBLY

ENCODER CABLE [1-00038-1 N—T— Hmhumhw mwm\a%wmw%
1 T 31-
IRRR Jale[sOUTPUT: 31-00906
I CEE [LL
Blc\ D{D[D |AlA
E-CHAIN Clel ol
L s s B O B B B alE|T Kl
TR T=T=% T clElT : :!
LVE 70-03001 (BELTEN 94E: + SHIELD KNIE (e} m
MITTR 3=C6I46 i A = |shbw i RN
T T Y Y Y Y Y Y B L R L|R(H g
= AlE|T AlElL ©
CIE|T clellr @
_ K INE KINE . < |8
] PANEL FC = R e
. 3
| POWER. el 2 =l =&
i PART OF 10-26076) tid 3 5
- TOOK, TOOL HOME SWITCH 3127016 m oo
| VALVE CYLINDER o g Tt s
100-18-33 MM 27-26034 @ o o
— A BLACK
- X A = RIBO Y B
ELR E R
174 AR LINES opld L o
> w0-10-6 (ol O T
K B N
70 coi
RED (1) 1@\ E v
BLACK (2)
SLITTER MOTOR
POWER SUPPLY
31-27015 ®
NFGRVEVFVFY] RO R
NaDDE HogeEEEEEEE LY
DD DD e
9 B R g
RIR L El 25 °
EE A D 22 | st g stcmremn:
EE C EES
NN K ) 3
——y 2 .
POWER_SUPPLY ' = = = =
31-27004 ] &3 ] £3
+CIP++CCCCHEE B3 55 85 ]
TOOL HEAD MOTOR 1Direennonsss 23 ~3 3 23
[ oimeeses | ®

USB1 ENCODER [/0 MODULE' P/N 11-00038

OPERATOR SIDE

Electrical Diagram Blue Print
No. (31-9000-24)

FormE-531

22



% 1/4" AIR LINE
2 @ S 100-10-6
40 PSI MIN. 114"ARLNE ~ IN ——B
60 PSI MAX. 100-10-6 v o
EX = —
100182 u A 1/4" AIR LINE
-18- 100-10-6
FILTER }%06}_8'33 'CI':OOL
YLINDER
REGULATOR VALVE
CAUTION

Disconnect and Relieve
Air Pressure before servicing

Pneumatic Diagram Blue Print

No. (91-26050) E a St man’

Over a Century of Cutting Expertise

FormE-531 23



Eastman

TECHNICAL DATA !

® . .
Eastman On-Line Marking System
PatentPending
On-Line Marking System
Side Edge ACCUracy™ ........cooovviiieiiieece e, +/-1/8" (+/-3 mm)
OperatingVoltage ...........oocciiiiiiiie e 110V (50/60 cycles)
........................................................................................... 110V (50/60 Hz)
PowerRequirement ...........cccooiiiiiiiice e 110v @ 2 amps
AT SUPPIY <o 20-90PSI
Machine Weight ... Approx. 185 Ibs. (84 kg)
OverallMachineHeight..............ccoooiiiii e 21"(533mm)
OverallMachineWidth ... 141" (3581mm)
OverallMachinedepth ... 15" (381mm)

Limited Warranty. Eastmanwarrants to the buyer that the equipment shall be free from defects in materials
orworkmanship for a period of 180 days commencing on the date of invoice. Any goods or parts claimed by
the buyerto be defective must be returned to Eastman, freight charges prepaid, within the 180-day warranty
period. If Eastman determinesthat the goods or parts are defective in materials or workmanship, Eastman’s
sole obligation under this warranty shall be, at Eastman’s sole option, to repair or replace the defective goods
or parts or to provide the buyer a credit equal to the portion of the purchase price allocable to the defective
goods orparts. Thiswarranty shall notapply if defects are caused by product misuse or neglect, iftthe machine
has been altered or modified by the buyer, or if other than genuine Eastman belts, emery wheels, knives or
parts are used in the machine. THIS WARRANTY IS THE ONLY WARRANTY APPLICABLE TO THIS
PURCHASE. SELLERDISCLAIMS ALLOTHERWARRANTIES, EXPRESS ORIMPLIED, INCLUDING, BUT
NOTLIMITEDTO, THE IMPLIEDWARRANTIES OF MERCHANTABILITY ANDFITNESS FORAPARTICU-
LAR PURPOSE.

Limitation of Liability. Eastman’s liability to the buyer, and the buyer's remedies from Eastman, whether
incontract, negligence, tort, underany warranty or otherwise, shall be limited to the remedies provided inthe
foregoing Limited Warranty. In no event shall Eastman have any responsibility or liability to the buyer for (a)
any special, indirect, incidental, or consequential damages, including, but notlimited to, loss of use, revenue,
or profit, even if Eastman has been advised of the possibility of such damages, or (b) any claim against the
buyerby any third party. The price stated forthe product sold is a consideration for limiting Eastman’s liability.

Eastman’

- Over a Century of Cutting Expertise

FormE-531 ©2005 Eastman Machine Company Printedin U.S.A.8/2005



	Table of Contents
	General Safety Precautions 
	Safety Information 
	INSTALLATION 
	On-Line Marking System Installation 
	Data, Power & Pneumatic Connection 
	OPERATION 
	Automatic Operation 
	Manual Operation 
	Main Mode (Menu Selection) 
	Manual Mode (Menu Selection) 
	Manual  Mode Home Motor Menu (Menu Selection) 
	Parameters Mode (Menu Selection) 
	Calibration Mode (Menu Selection) 
	OPERATING ADJUSTMENTS  
	Stroke Depth 
	Flaw Marking Blade Depth 
	MAINTENANCE  
	Changing the Marking Tool 
	Lubrication 
	FAMILIARIZATION 
	On-Line Marking System  
	Pictorial Index On-Line Marking System 
	Operators Side Frame Assembly 
	Non-Operators Side Frame Assembly 
	Main Tube Assembly 
	Roller Tube Assembly 
	Y-Car Assembly 
	Tool Head Assembly 
	Flaw Marking Tool Assembly 
	Lockout/Tagout Filter Assembly 
	Optional: Front Display Panel Side Frame Assembly 
	Electrical Diagram Blue Print No. (31-9000-24) 
	Pneumatic Diagram Blue Print No. (91-26050)  
	TECHNICAL DATA 


